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396-6414Y1 
Sentinel Flowmeter Module 

Mounting Bracket and Plumbing 
Kit Installation Instructions For  

8 & 12 Row Potato Planters 

Kit Number: 
570-08-100100: 8 Row Potato Planter Plumbing Kit w/ Flow Indicators - CHEM 
Kit Number: 
570-08-100200: 8 Row Potato Planter Plumbing Kit w/ Sentinel - CHEM 
Kit Number: 
570-08-200100: 8 Row Potato Planter Plumbing Kit w/ Flow Indicators - FERT 
Kit Number: 
570-08-200200: 8 Row Potato Planter Plumbing Kit w/ Sentinel - FERT 

Kit Number: 
570-12-100100: 12 Row Potato Planter Plumbing Kit w/ Flow Indicators - CHEM 
Kit Number: 
570-12-100200: 12 Row Potato Planter Plumbing Kit w/ Sentinel - CHEM 
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8 & 12 Row Parts List 
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8 & 12 Row Parts List  
(Continued) 
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Step by Step Instructions 

ITEM NO. PART NUMBER DESCRIPTION QTY. 

1 204-01-4625AAGB1B1 Sentinel Flowmeter Module 2 

2 120-T3MT3F-4XT1M T3 Male/Female Manifold w/ (4)T1 Male Outlets 2 

3 120-T3MPLUG T3 Male FC Plug 2 

4 121-T3M075-90 T3 Male FC x 3/4" HB - 90 degree 1 

5 350-0605 SS Hose Clamp - Size 6 - 7/8" Diameter 8 

6 120-T3FTEE T3 Tee 1 

7 121-T1M038 T1 Male FC x 3/8" HB  8 

8 120-T1M038QC T1 Male x 3/8" QC  8 

9 350-1208 SS Hose Clamp - Size 12 - 1-1/4" Diameter 1 

Kit Number: 
570-08-100200: 8 Row Potato Planter Plumbing Kit w/ Sentinel - CHEM 
Kit Number: 
570-08-200200: 8 Row Potato Planter Plumbing Kit w/ Sentinel - FERT 
Kit Number: 
570-12-100200: 12 Row Potato Planter Plumbing Kit w/ Sentinel - CHEM 

570-08-100200 

570-08-200200 

Kit 570-12-100200 
 
Use 120-T4FT3FRC 
and  120-T4MT3MRN   
to attach Third      
Sentinel module. 
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Step by Step Instructions 

12 Row 

8 Row 

Flow Indicator Manifold Assembly: 

1. Assemble manifold in the same configuration as 
the pictures to the left corresponding with the 
number of rows you have. 

Note: All Flow Indicator Kits come with  90 degree 
hose barb to replace the TEE and Strait Hose bard 
for different configuration. 

 
 

Used in: 
570-08-100100 
570-08-200100 
570-12-100100 
 

Used in: 
570-08-100200 
570-08-200200 
 

Used in: 
570-12-100200 
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Step by Step Instructions 

T-Bracket Mounting 

1. Attach T-Bracket to implement frame using included 
U-bolt and check for clearance. 

Note: All T-backets mount in the same manner. 

Step 1 

Step 1 Step 2 

L-bracket and T-Bracket Mounting 

1. Attach 3985Y1 to implement using included U-Bolts 
and check for clearance. 

2. Attach T-Bracket to 3985Y1 using included 1/2”x1” 
bolts as shown. 
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Step by Step Instructions 

Sentinel Flowmeter Module Mounting 

1. Insert head of 5/16” bolts into flowmeter 
integrated holes as shown.    

2. Attach Sentinel Flowmeter Module to  
T-Bracket and tighten flange nuts as 
shown.  Do not to overtighten. 

Note: 5/16” bolts and flange nuts are includ-
ed with separate flowmeter kit. 

Step 3 

Step 2 

Flow Indicator Mounting: 

1.  Attach flow indicator and white backer plate using 
1/4” x 2” Hex Bolts and 1/4” Nuts as shown. 

 



 

396-6414Y1 - Flowmeter Mounting & Plumbing Page 8 Revised: 4/1/2024 
 Kit Instructions for Potato planters © 2023 SurePoint Ag Systems, Inc.  

Step by Step Instructions 

Add-On Bracket Mounting 

1. Attach 400-1138A1 as shown in the picture Using 
Included 3/8”x 3/4” Bolts and  3/8” Nuts. 

12 Row 

6 Row 

8 Row 

113-01-038038 

4 Row 

Zip Valve Mounting 

1. Using Zip valve stainless steel bottom mounting 
bracket and included screws fix the bracket to 
the bottom of the zip valve as shown making 
sure not to over tighten screws. 

2. Attach Zip valve and Bracket to 400-1138A1 
using 1/4”x 1/2” Bolt and  1/4” Nuts. 

3. Repeat steps 1 and 2 to mount all Zip Valves. 

Note: Zip valves in kits using Hose Barbs instead 
of QC Fittings  Are fitted with 113-01-038038 as 
shown in the picture. 


